C_'MMPIJ?N

Power & _force

Model DW180E

KDESOO0E. KDEGSOOEN
Eshmmn

e
Na. Par.No Description aty. | Ne. Part.No Description Qty. | No. Part.No Description Qty. | No. Part.No Description Qty.
1 KM 186FG-00000 Alr-cooled desel 1 28 | GBITE2-1088 Wing nut 2 55 | GR/TS783-2000 Bolt M10 < 40 6 a2 . _ — —
2 | KM188F-15100 Starsng motor 1 20 | GBITES-2000 ‘Washer (1) 4 56 | 5GF-LDE-03700 | Cushion P 8| - = =
3 30 | GBITS5-2000 Washer (2} 12 57 | KTW204 Alormator assambly 1 84 | KDEESDOEW-30000 | Fusl tank assembly 1
4 3 | KL 09004 Insulating cushion (1) 2 58 | KT204-00002A Front cover of altamator 1 85 | 5GF-LDE-O7200 Fuel tank cap unil 1
5 KD 03100 | Housing 1 32 | KL 09005 Insulating cushion (2) 2 50 | GBS5789-2008 Bolt M5"10 3 86 | KM1EBF-10004 Fual filler screen 1
6 33 2 60 | KT204-01004 Fan of alternator 4 a7 | GB/TA19.1-2000 Scrow M5 %12 2
7 | SGF-LDE-03600 Truckls 4 M | JKa27 Startng key 1 61 | KTW204-01000 Riodor assembly 1 B8 | KDESOOOX-32000 Ol manrkc unit 1
8 | coo-36 Adpssting regulator 1 35 |cLAD O pressure alam 1 62 | GBOT Washer 10 1 89 | KDESO00X-30005 Eurshing 4
9 KDEBSOOEW-03200 | Splint weldment 1 38 | MV52.50-300V Voliage meter 1 63 | KTW204.00004 Pull-through shalt bolt M10 278 1 80 | KDESDOOX-30004 Cushion 4
10 37 | WXIN-150A-+5% Adusting switch of wolder and cusmanl 1 64 | KTW204-02000 Stator assembly 1 91 | KDESO00X-31000 Fusel tank wekdmont 1
1 38 | AD11-18724-8GD ‘Welder indicating kght 1 65 | KTW204-00006 Protected plate of alternator 1 92 | KM1EBF-10013 Fuel redum pipe hoop 2
12 | GRTE2-1988 Wing nut 2 39 | RF1004 Waekding seloctive curment switch 1 68 | KT204-000014 Reas cover 1 93 | K J00002| Fuel returm pipa 1
13 | KDESO0OT-03003 Accumulator pressure plate 1 40 | GB-BO&-88 Gerounding screw cap M6 1 67 | KT204-00003 Bolt ME %140 1 94 | KM186F-13000 Nozzie 1
14 | 38AH Accumulator 12V 1 41 | GBIT6177-2000 Nut ME 1 58 | SU204-04000 Moncpole Diade 1 95 | KM186F-10500 High-pressure fuel pips 1
15 | KDE3300E-00002a | Accumulator washer 1 42 | JB4110-85 Bolt M& » 20 1 60 | SU204-04001 Mutual Inductor 2 96 | KM186F-12000 Fuel pump 1
16 | KDEBSOOEW-03004 | Accumulator pull rod 2 43 | DS0NME20 16A Breaker 1 70 | SU204-04002 Wiring 1 97 | KM168F-30011 Fuel filer pipa hoop 2
17 44 | 250V-26A Honda single-phase receptacle 2 71 | GB5789-2006 Bolt ME*10 4 88 | KDEGSO00EW-11001] Fuel filer pips 1
18 45 | KL 13110H | Honda control panel 1 72 | KDEGSODEW-03020 | Adr guide plate wel 1 99 | GBT817T7-2000 Mut ME 2
19 | KI 08001 | Decorate plate of coping 46 | GBITE18-2000 Scraw M6 X 16 4 73 | GB5780-2006 Bolt M5*10 1 100 | KM16BF-10400 Fusel tank switch assembly 1
20 | KDES000X-30005 | Bushing 4 47 | KDE 400002 | Electomagnet assembly 1 74 | SU204-04003 Wiring 4 | 101 [GBTM521-1992 | Oeing 1
21 KDESO00X-30004 Cushion 4 48 75 | GB5789-2006 Bolt ME*10 1 102 | GE/TB19.1-2000 Scrow M5 K8 3
22 49 | DCT-12-C Electromagnet 1 76 | SUZ04-04004 Wiring 1 103 | KDESOO0X-31006 Seal plate 1
23 50 | DCT-12-C Iron-cone 1 77 | GB5T89-2006 Bolt M5*16 1 104 | KDESDOOX-31007 Seal washer 1
24 51 | GB/TB18-2000 Scrow M5 < 18 2 78 | GBOTY Washer O 5 B 105 | KM1G8F-10007 Soal wehar 1
25 52 | KDE3S00X-40008a Electromagnet accurmuator 1 79 | SU204-04005 Wiring 1 106 | KM188F-10300 Element assambly 1
26 53 | KDE3S00X-41000a Flexitie shaf unit 1 80 | GBSTES-2006 Bolt M5°20 1 107
27 54 | KDEASOOEW-03400 | Housing base weldment assembly 1 81 | D104 Carbon brush 2 108




1 CYLINDER BLOCK ASSEMBLY

SU186FA
36

37
A \ EL] 39

NO.| CODE DESCRIPTION
241 8601004 | cylinder Head Stud(Long)
25| 8601008 Ring
26 8601015 Crank Case Gasket
27] 9801207 Dznﬁlﬂallg;;;n? D207
NO.| CODE DESCRIPTION Qty 5 Twol cooe ——— ay 28| 8601014 Main Bearing
117001017 Drain Plug 1 v2| 7013063 e : 29| 9905081 Ping#12
2 |7001100 0il Piug Seal Assem 1 2| 7012002 SSiPT 3 30|8601016 crankgalie GIOVE,
3 |9701351 3630*45*5&']5%8:535*50*1n 1 14| 9901061 Nut M6 3 31]e701351 Fsma»qznumﬁao;‘:‘s:?nIsussxs.axn
4 | 8801001 Cylinder Block 1 15[ 7001009 Retainer 1 3219802083 Bolt M8%33.5
5| s611200] FuelGontroner Assem 1 16| 8903080 Washers ] 33|7001019 Plug
6 | 9702024 0-Ring24+2 4 2 17| 9902081 Bolt MB+12 1 34]7001021 Plunger8
7 | 7201002 0il Filler Gap 2 18] 802015 NeedleBearing37941/15 1 z: BoltME+25 L=
19| 8601003 Gylinder Head Stud{(Short) 2 BoltM6%14
8 | 9802008 Needle Bearing7941/8 2 ol 5601007 Gylindar Head Washar i 37| s601018 _—
97001012 Stud Plate(Short) 1 211 seoroos | Culide Hed NG = 50| saoiens PP
10} 7001011 Stud Plate{Long) 2 22| 8601013 Gylinder Head Gaskel 1 39| 7801601 SHockAbstrber
11| 7012001 Fuel Injection Pump Gasket |Bynecessary 23| 8601006 Cylinder Head Nut(Long) 2 40| 7801803 SHRGERBEBTEAFEEaE
2 GYLINDER HEAD ASSEMBLY
No| CODE DESCRIPTION
1| 8602014 Air intake Gasket 1
2 | 8602200 Cylinder Head 1
3 | 8602003 Intake Valve 1
4 | 8602004 exhaustvalve 1 12
5| 8602015 Silencer Gasket 1
6 | 9905041 Pin4+8 1
7 |s602007 Valve Spring Washer 2
8 | 8602005 Valve Spring 2
9 | 8602002 Spring Retainer 2
10] 7002105 Valve Screw 2
11| 9901060 Nut M& 2
12| 86021086 Rocker Arm Bolt 1
13] 8602103] ExhaustValve Rocker Arm 1
14| 8602102 Rocker Arm Support 1
15 8602101 Rocker Arm Shaft 1
16] 8602104 Intake Valve Rocker Arm 1
17] 8602016 Valve Adjusting Plate 2
18| 8602001 Cotter 4
19| 9901061 Nut M6 2
20| 70020009 Nozzle Retainer 1
21| 7002018 Spacer Washer 1
22| 7002011 Spacer 1
23| 9909082 Stud AME*50 2
24| 9909064 ] 2
25| goo2070 Bolt M6#25 3
26| go09081 Stud AM8#20 2




CYLINDER HEAD BONNET ASSEMBLY

SU186

nNo| CODE DESCRIPTION Qty
1] 8603001 Cylinder Head Bonnet 1
2 | 7003201 Ball 1
3| 7003202 Breather Assem 1
4| 7003203 Pin 1
519702012 0-Ring12%1.9 1
5 | 8603003 Bonnet Gasket 1
7| 7001021 Plunger8=10 1
B | 7003004 Decompression Spring 1
9 | 7003100 | Decompression Shaft Assem 1
10] 9702010 0-Ring10%1.9 1
119902078 . [ weo | 2
12] 9905316 Pind* 16 1

4 PISTON & CONNECTING ROD ASSEMBLY

5 CRANK SHAFT & FLYWHEEL ASSEMBLY

NO| CODE DESCRIPTION [QTY
1| 8604100 Dil Ring Assem I
2| 8604101 First Gas Ring 1
3| 8604102  Second Gas Ring I
4| 8604103 Piston I
5| 8604104 Piston Pin 1
6 | se0s023 T T |
7| 8804201] Connecting Rod Body | 1
8| 8604203 Rod Nut 2
9| 8604205 Rod Bolt Nut 2
10] 9805310 Pin3*10 2
11| 8604202 Crank Pin Box 1
12| ge04204]  Rod Bolt Washer 2
13| 8gp4205|  Crank Pin Bearing 2

No.| CODE DESCRIPTION Qty
| | 9801203 e
2 | 8605007 Balancer Shaft 1
3 9204051 Key5+7 2
4 | 8605006 Balancer Gear 1
5| 8605004 | CrankShaft Timing Gear 1
6 | 8605201 Grank Shaft 1
7| 7005202 Flunger6 1
8 | 9904052 Key5+12 1
8-1| 9904053 Key5+14 1
9 | 9604061 e |
10] 8605101 Fly wheel 1
11| e605102 Fly Wheel Gear 1
12| 8605003 Fly Wheel Nut Washer 1
13| 8605002 Fly Wheel Nut 1
14( 8605001 Starter Pulley 1
15| 9902062 BoltME=12 4
16{ 8801308 = ENIGEE‘;”"UI 5308 !
17] 8605009 Balancer Gear !

6 CAMSHAFT ASSEMBLY

No| cooE DESCRIPTION

1186061001  ValveRod Assem

21 8606003 Valve Tappet

3 (8606002 | Camshafl Tming Gear
Key

4800088 ST R T o

38606001 (amshaft

no.| CODE DESCRIPTION QTYs
1 8607001 Alir Cleanar Gasket 1
2 2607401 Intake Pipe 1
3 | 8607300 | Air Cleaner Bottam Case Assem 1
a 8607303 Shock Absorber Washer 11 1
5 F007402 Air Cleaner Element Bolt 1
6 | eo01061 Muts a3
7 | 8607100 | Air Cleaner Element Assem 1
& [ ss07101 AT i
9 8607203 Shock Absorber Washer 1 1
10| 8607201 Ring 1
11| 860721 1 |Air Cleaner Shock Absorber 1
12| eso7107 N'{‘\;:‘:‘“ 1
12| 9903080 W""“i""‘ 1
14| 8607200 Air Cleaner Cover Assem 1




8 SILENCER ASSEMBLY

SU186

NO. CODE DESCRIPTION Q’[y

118608100 Case Assem 1

219902061 Bolt M6x%8 10

3 | 8608200 | Silencer Welded Assem 1

4 | 9903080 Washer8 2

519903081 Washer8 2

6 ] 9901080 Nut M8 2

Boli
719902081 ECEN 2
9 LUBE OIL SYSTEM

SU178/SU186
NO. CODE DESCRIPTION Qty
1 | 9902061 Bolt MG*8 3
2 | 7009003 0il Pump Cover 1
3| 9702345 0-Ring34.5%1.8 1
4 | 7009103 Outer Rotator 1
5| 700901 Inner Rotator 1
6 869102 Qil Pump shaft 1
7 9905031 Pin3*18 1
8 7800004 Oil Pump Gear q
9 | 7809200 Oilfilter Assem 1
10| 9702025 O-Ring25%*2.4 I
11] 9902064 Bolt M6*14 I
12] 7800005 Intake Pipe 1




10 GOVERNOR & CONTROL SYSTEM

SU170/SU178/SU186

NO.| CODE DESCRIPTION Qty
117011401 Control Handle Shaft 1
2 17011402 |Governor Handle Shaft Washer] 2
3 |7011006 Governor spring 1
4 17011005 Return Sping 11 1
517011406 High speed Limit Screw 1
6 |9901060 Nut M6 1
9902064 Bolt M6+14 1
8 9902069 Bolt M6+20 1
9 |0001010 Nut M10%1.25 1
10]7011407 Bowl-Shape Cover 1 FG
117011405 Spring 1
1217011404 Handle Bracket 1
13|7011403 Control Handle 1
1417011110 Governor Lever Welded Part 1
1519700322 Pin3=22 2
168611601 Lever Fork 1
1717011102 Lever Shaft 1
18] 7011003 Governor Lever Washer 3
1917011008 Seal8x14x2.5 1
20| 7011004 Tappet 1
2117011001 Fly Block 2
2217011002 Fly Block Pin 2
11 FUFL INJECTION PUMP ASSEMBLY

SU170/SU178/SU186

no| CODE DESCRIPTION | Qty
1 17012006 Delivery Holder 1
2 | 3012008 Delivery Spring 1
3 | 70120009 Delivery Gasket 1
4 | 7012201 Delivery Valve 1
5 |7012202 Delivery Seat 1
6 7012400 Joint 1
717012005 O-Ring 1
8 18612101 F.l.prmp Body 1
918612100 Plunger 1
1017012013 Shim Set

11]19905206 Pin2*6 2
12] 7012011 Packing 1
13| 7012300 | Control lever Assem 1
14| 7012004 Snap Ring 1
159905308 Pin3%8 1
16| 7012012 Spring Seat 2
17]7012016 F.l.Pump Spring 1
18|7012015 Spring Seat 1
19|7012014 Tappet 1




12 FUEL NOZZLE ASSEMBLY

14 COOLING DEVICE ASSEMBLY

SU170/SU178/SU186

SU186

No|CODE | DESCRIPTION [Qty no| CODE|  DESGRIPTION [Qty
1]7013200| Nozzle Holder Assem | 1 1 (8617003 ShockAbsorberSeat | 1
; When
2| 7013007 SiEck Necessy 218617100f FanCaseWelded Assem | 1
317013006 Nozzle Spring ’
317017002  Shock Absorber 4
417013005 Spring Retainer 1
417017003 Collar 4
517013003 Stop Plate 1
6 (7013004 Pin 5 519803063 Washer6 4
718613100 Nozzie Valve 1 .| 619902070 Bolt M6*22 4
817013002 Nozzle Case Nut 1
13 RECOIL STARTER ASSEMBLY
SU186 no.| cODE DESCRIPTION Qty
1 | 9901081 Nut M6 1
2 7014006 Friction Plate 1
3 | 7014003 Friction Washer 1
4 | 7014004 Ratchet Plate 1
5 | 9903060 Washer6 1
6 7014005 Return Spring 1
7 7014002 Push Spring 1
8 7014001 Ratchet 2
9 9905082 Pin8x18 2
10| 8614012 Reel 1
11] 8614009 Spiral Spring 1
12| 8614100 Case Assem 1
13| 9902061 Bolt M6% 38 a4
14| 8614008 Starter Rope 1
15| 7814007 Starter Handle 1
15STARTER & GENERATOR ASSEMBLY
SU170/SU178/SU186
6
No| CODE DESCRIPTION |Qty
117016100 Fly Wheel Generator | 1
219902067 Bolt M6* 20 3
319902063 Screw M6*12 3
419902062 Bolt M6*12 3
5| 7016003 Clamp 1
67016004 Regulator 1
7|7016005 Starting motor 1
819902103 Bolt M10*35 .
919903100 Washer10 2
10| 9903101 Washer10 2




	DW180E 0.pdf
	DG6500E 1.pdf
	DG6500E 2.pdf
	DG6500E 3.pdf
	DG6500E 4.pdf
	DG6500E 5.pdf

